RIDGID

For Your Safety:

Read all instructions carefully
Save this manval for future
reference

Form No. SP6462

AC9940
OWNERS MANUAL

MITER SAW

MS-=-LI

MOBILE MITER SAW
WORKSTAND

H Use With RIDGID 10 Inch and 12
Inch Mifer Saws
B Use With Many Other Miter Saws

Call Us 1*

For any questions about:
¢ Operation
* Technical Assistance
* Repair Parts

Please have your Model Number and
Serial Number on hand when calling.

1-800-4- RIDGID

POWER TOOL PARTS
& ACCESSORIES

Printed in Thailand



T

woo suedpIBpl mmm Je ajge|ieAe ate sued oAy

007662V I9POIN 3[21UaA AM|IIN mes JalN

Sued lreday




ST

Miter Saw Utility Vehicle Model AC99400
RIDGID parts are available at www.ridgidparts.com

Key

No.| Part No. Description

1 829859 Extension, Rear Roller
2 829758-5 | Washer 20 x 10.5x 1.5
3 829759-3 | Nut, Nylock M10

4 829799 Cap, Rubber

5 829757-2 | Bolt, Hex Hd M8 x 1.25 x 40
6 829906 | Table Asm.

7 829871-1 | Spring, Compression
8 829741 Clamp

9 829758-4 | Washer 22 x 10.5 x 2
10 |[829742 Knob

11 [829872 Ring “E”

12 | 829908 Latch Pin Asm.

13 | 829858 Extension, Front Roller
14 | 829865 Roller

15 |[829759 Nut, Nylock M8

16 |[829759-1 | Nut, Nylock M6

17 | 829860 Support, Leg Roller

18 |[829833 Knob

19 | 829907 Extension, Leg Roller
20 |829871 |Spring, Compression
21 |829873 Washer, Nylon

22 | 829878 Pin, Locking

23 | 829758-3 | Washer 16 x 8.5 x 1.5

Key

No.| Part No. Description

24 | 829757 Bolt, Hex Hd M8 x 1.25 x 45
25 | 829836 Bolt, Rd Hd M5 x 0.8 x 15
26 |829874 Stop, Extension

27 | 829975 Spring, Torsion

28 |829759-2 | Nut, Nylock M5

29 |829855 Frame, Main

30 |[829834 Roller, Nylon

31 [829862 Support, Table Pivot Leg

32 [829835 Bolt, Shoulder

33 | 829857 Foot, Front

34 [829758-7 | Washer 30 x 13 x 3

35 [829868 |Wheel

36 |[829758-6 | Washer 20 x 13 x 2

37 [829876 Foot, Rubber

38 |829856 Support, Rear Leg

39 |[829877 Foot, Rubber

40 |829757-3 | Bolt, Hex Hd M8 x 1.25 x 50
41 | 820405 Bolt, Hex Hd M10 x 1.5 x 60
42 | 829869 Spring, Gas

43 |829864 | Roller, Support

44 | 829866 Shaft, Roller

45 | 829867 Nut, Push

46 | SP6462 | Owners Manual

slued lleday






